" PART NO. 17883
PRINTED IN U.S.A.
PRICE .35

PARTS LIST

HEDGE TRIMMER

HOMELITE L1345,

Homelite Division of Textron Inc.




HT-18
HEDGE TRIMMER

FIGURE 1

ALWAYS FURNISH MODEL AND SERIAL NUMBERS WHEN ORDERING PARTS.



4
DN UAEWN = Q

T AT N S Sy
s WM = O W

16-18
19
20
21
22
23
24
25
26
27
28
29

PART NO.
98060-80
98553-61
98552-31

A-98555-60
98553-49
98552-28
98552-39
98552-29
98552-27
98552-37
98553-48
98552-35
98552-40
98552-32
98553-47
98552-33
98553-51
98552-01
98553-39
98552-07
98552-47
98552-42
98552-43
98552-45
98552-46
98552-44
98555-62

DESCRIPTION
NUT- (M6 mm)
SCREW- (M4 x 20 W/LW)
WASHER- Lock (M4)
LEAD- Ground
SWITCH & LEAD ASSEMBLY
HANDLE (REAR B)
E RING
THROTTLE LEVER
HAMNDLE (REAR A)
SPRING- Throttle knob
SHAFT- Throttle knob
KNOB- Throttle
GRIP- Throttle wire
NUT- (M4)
STAY- Quter
BOLT- (M6 x 40)(W/T S.W. & P:W9)
FITTING- Grease
CASE- Body
DRUM- Clutch
NUT- (M8)
SCREW- (M6 % .18)
GUIDE- Clutch
SHOE- Clutch
PLATE- Clutch
SCREW M4 x 12f
SRRING- Clutéh
PLATE- Hand guard

QTy.

—S ROMN === S ) =¥ e R a wa o N

NO.
30
31
32
33
34
35-37
38
39
4o
44
42
43
44
45
46
a7
48
49
50
51
52
53
54
55
56
57

PART NO.

98555-81

98553-58
98553-60
98552-24
98552423
98553-41

98552-17
98552-16
9855218
98552-34
98652402
88552-03
96552-04
98553-45
98553-38
98553-40
98552-10
98552-12
98553-43
98553-55
98552-21

98552-20
98553-46
98552-15
98553-59
98553-50

HT-18

HEDGE TRIMMER

FIGURE 1

DESCRIPTION
HAND GUARD
HANDLE (Frent)
NUT- Cap\(M6)
WASHER-{Spring (M6)

WASHER= (M6)

NUT- (M8) (W/T. SW. & P.W.)
NUT- Lock (M5)

WASHER- Spring (M5)
WASHER (M5)

SCREW (M5 x 20)
BEARING- Ball (600122)
BEARING- Ball (6001)
RING- Snap (R-28)
GUIDE- Cutter
PINION
CRANKSHAFT
CRANK PLATE
BLADE- Cutter
GEAR- Crank

CASE

BOLT- Cap (M5 x 12)
FELT- Qil

BOLT- Cutter
WASHER- Cutter
BOLT- (M6 x 35)
LABEL- Stop switch

ALWAYS FURNISH MODEL AND SERIAL NUMBERS WHEN ORDERING PARTS.

QTy.

SN WW =0 = = DN = = o— s WO =N =



HT-18
HEDGE TRIMMER

FIGURE 2

ALWAYS FURNISH MODEL AND SERIAL NUMBERS WHEN ORDERING PARTS.



NO.

-
W~ OWU & W —

WWWMMMRMPM MMM RN = = 4 el o
RN =00~ EWMN =20W0EO~O0WU L WM

33
34
35

36
37
38
39
40
41
42

PART NO.

98552-82
98552-81
98552-78
98552-79
98060-63
A-98552-77

98060-67
98060-66
98060-70
98552-90
98552-89
98552-86
98553-02
98553-04

98553-03
98553-01
98552-88
98060-80
98060-82
98060-81
98552-83
98553-06
98553-37
98552-92
98553-62
98060-78
98552-93
98552-64
98063-36
98063-35
A-98063-25
98060-83
A-98552-62

93552@ ZARI
GASKE

52-
98 1
98552-87

98552-65
98060-45
98552-68

DESCRIPTION
CLIP 2
TUBE 1
JOINT 1
TUBE 1
CLIP 1
FILTER 1
FUEL TANK 1
BREATHER 1
CAP- Fuel tank 1
DAMPER 4
DAMPER 2
BAND- Tank 1
SCREW- (M5 x 16) 4
RING- Snap 1
SCREW (M6 x 16) 2
PULLEY 1
SPRING
PAWL- Recoil
BRACKET- Tank
NUT- (M6 mm)
WASHER- Lock
WASHER- M6
HOUSING- Fan
LABEL- Instruction
COIL- Ignition

Q\Q
FLYWHEEL
SCREW- (M4 x
IGNITER
x 24)c

S
Q,;L

SCREW {(

CASE- Cran \'
SEAL-4@i

BE&R%BEIH(GQ

S ASSEMBL A/

Y
S

BRACKET- Tank
CASE- Crank
SCREW

PIN- Dowel

w
=
w
st
_<
P — - B — R Wk 1 TT G e T T

NO.
43
44
45
46

PART NO.
98060-22
98063-09
98553-35
98060-16
98060-17
98552-57

98552-84
98552-94
63710-S
98060-91
98060-90
98552-97
98552-80
98552-71
98552-85
98060-57
98552-70
98552-74
98552-73
98552-72
A-98552-69
98552-75
98553-36
98552-52
98552-53
98552-54
98552-55
98060-43
98552-67

HT-18
HEDGE TRIMMER

FIGURE 2
. &

DESCR:@N QTy.
SCREW ) 4
SCRE 10) 1
CcO ffler 1

U 2

A R 2

2

UFFLER LETE 1

Incl 5

S RRESTOR 1

W 2
C ET 1
RET 1
ON & PIN ASSEMBLY 1

Includes:
RING- Snap
RING- Piston
GASKET
CYLINDER

SCREW

SHROUD

CLAMP

SPARK PLUG (CJ8)
SPRING

CAP- Plug

LEAD

TUBE

GASKET

SHROUD

NUT (M5)
INSULATOR
SCREW (M5 x 18)
GASKET

PIPE- Intake
CARBURETOR ASSEMBLY
SCREW (M5 x 45)
CABLE- Throttle
CASE- Air filter
ELEMENT

CAP- Air filter
SCREW (M4 x 20)
PIN- Dowel
BEARING- Ball (600 lv)

. R s A ) S PO RY A R A D) b ek ok ek b ok d ) = B

ALWAYS FURNISH MODEL AND SERIAL NUMBERS WHEN ORDERING PARTS.




HT-18
HEDGE TRIMMER

FIGURE 3

NO. PART NO. DESCRIPTION QTy.
98553-25 SCREW (M5 x 12)
98553-26 WASHER (M5)
98553-27 REEL- Recoil

98553-28 SPRING- Spiral
98553-29 ROPE- (3 x 830 mm)
98553-33 CASE- Recoil

98553-32 GUIDE- Rope

98553-31 WASHER

98553-30 HANDLE- Recoil starter
98545 DECAL

98552-74 SCREW (M5 x 18)

—- O W om -~ ;W0 W R =
G U PSS S PSP (A G g

—L ik

ALWAYS FURNISH MODEL AND SERIAL NUMBERS WHEN ORDERING PARTS.




HT-18
HEDGE TRIMMER

CARBURETOR
A-98552-69

NEEDLE JET KIT (5-8) 98555-67
REPAIR KIT (9-26) A-98555-68
GASKET/DIA. KIT (20-24) A-98555-69

NO. PARTNO. DESCRIPTION QTY.
1 98553-07 CAP
2 98553-08 CABLE- Adj.
e JS 3 98553-09 NUT- Lock
S 4 98553-10 CAP- Carb. body

— ek ok ek

ALWAYS FURNISH MODEL AND SERIAL NUMBERS WHEN ORDERING PARTS.



HOMELITE DIVISION OF TEXTRON INC:
P.O. BOX 7047
14401 CAROWINDS BOULEVARD
CHARLOTTE, N.,C-28217

OVERSEAS OFFICES

HOMELITE DIVISION OF TEXTRON'INC. HOMELITE DIVISION OF TEXTRON INC.
Korenaarstraat | Pacific Limited
2153 BM Nieuw Vennep P.O. BOX 209
The Netherlands Blackburn, 3130

Victoria, Australia

HOMELITE [ 2411

Homelite Division of Textron Inc.

0681RY




